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Table 1. Manufacturing status of upper and lower test specimens

Item Improvement Plan Current Method

80
Upper Specimen

50

Lower Specimen 130

180
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Table 2. Structural Behavior Response Performance Test Device

Item Status of testing apparatus

Behavior response tester
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3.2.1 1R AIY 21t
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Table 3. (First) Dry Surface Evaluation Results(Leakage point interval during testing)

Item Specimen-1 Specimen-2 Specimen-3 Specimen-4 Specimen-5 Specimen-6 Specimen-7
O] 0 0 12 12 8 0 305
Dy @ 2 0 13 11 4 0 73
® 0 0 10 14 13 0 212
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= - 15 = = = L) ;gzl]-—ag]
B3 A ] Qlo] dlold s ARl BlAE Gake BAs}] $I5t A0 5 2170 ARA F Al=-701 91 71305
5, 739], 2123] A 77 ERIE QI o @fofl tiR-E Al 2710 727 F &1 E . o] 217t AXE 2 uff ’f-5AT 54l
Ao ufegeio] ojg 5098 ShISIAL, Aol A7t 45o] Seslol] n) At o] g2 A0 gels|ich o]
22 A ATE EvE WA @l A o vietd 2o et W Al Bl Ze|7 da s 2o 2 wheEth T3k AIY
Hp A ARO 2 Plo] 618 AR ulg g el AR AIQIS A Qe 13} 4508 Al B2} ATk The Table 49} 2T}
Table 4. (First) Wet Surface Evaluation Results(Leakage point interval during testing)
Item Specimen-1 Specimen-2 Specimen-3 Specimen-4 Specimen-5 Specimen-6 Specimen-7
@ 310 3 302 315 7 7 14
Wet @ 315 0 0 315 4 8 315
® 315 0 0 315 315 315 315
T B AlRA= F 2170 AlRA 1170 A A17E3002] oS kAL, 107] ARAI7E AR il 771 213
B 7o g I, o] 7t A= A At Hx A s = 21 0 8 & AVkS st le o A2 et i
ANES] A9 &g FART lo]e 2 o)A o Rago] Astsi 2102 Hekdr)

Table 5. (Second) Dry Surface Evaluation Results(Leakage point interval during testing)

Item Specimen-1 Specimen-2 Specimen-3 Specimen-4 Specimen-5 Specimen-6
0] 315 0 315 315 0 315
Dry © 315 315 315 315 0 315
©) 315 315 315 315 0 315

T2 A 18702] A= F 0k 78%<1 1472] A=A 315518 Eoh= 2
Aol vjAl = o] tha 2 Ao = W girt. E1k, FeF 191 2 6]l
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Table 6. (Second) Wet Surface Evaluation Results(Leakage point interval during testing)
Item Specimen-1 Specimen-2 Specimen-3 Specimen-4 Specimen-5 Specimen-6
@) 315 0 212 315 0 0
Wet @ 315 0 79 315 0 315
® 315 315 96 315 0 0

27k 589 A1 A3 315815 Epet @A 700 Al SHelEloick. A6 13 Aol A B o7) Algct 17)
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Sl

Table 7. Grade of test results for dry and wet surfaces

Item Specimen-1 Specimen-2 Specimen-3 Specimen-4  Specimen-5 Specimen-6 Specimen-7
) 0 0 12 12 8 0 305
@ 2 0 13 11 4 0 73
First ® 0 0 10 14 13 0 212
Average 0.67 0 11.67 12.33 8.33 0 196.67
Grade 6 6 6 6 6 6 3
Py ) 315 0 315 315 0 315
©) 315 315 315 315 0 315
Second ® 315 315 315 315 0 315 -
Average 315 210 315 315 0 315
Grade 1 2 1 1 6 1
@ 310 3 302 315 7 7 14
©) 315 0 0 315 4 8 315
First ® 315 0 0 315 315 315 315
Average 313.33 1 100.67 315 108.67 110 214.67
Wet Grade 1 6 5 1 4 4 2
) 315 0 212 315 0 0
@ 315 0 79 315 0 315
Second ® 315 315 96 315 0 0 -
Average 315 105 129 315 0 105
Grade 1 4 4 1 6 4
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